S

HUAWEI

\* TESTING (AccREDITED)
CNAS 10310  TESTING CERT #2174.01

/*’JJT‘\‘*

RF Test Report

Product Name:

Product Model:
Report Number:
FCC ID:

IC ID:

Multi-Mode Transceiver
CRFUD-AWS-CL
SYBH(R)012112011EB-1
QISCRFUD-AWS-CL

6369A-CRFUDAWS

Reliability Laboratory of Huawei Technologies Co., Ltd.

Huawei Base, Bantian, Longgang District, Shenzhen 518129, P.R. China
Tel: +86 755 28780808 Fax: +86 755 89652518



g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huaweir FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

Notice

1. The laboratory has Passed the accreditation by China National Accreditation Service for Conformity
Assessment (CNAS). The accreditation number is L0310.

2. The laboratory has Passed the accreditation by The American Association for Laboratory Accreditation
(A2LA). The accreditation number is 2174.01.

3. The laboratory has been listed by the US Federal Communications Commission to perform
electromagnetic emission measurements. The site recognition number is 97456.

4. The laboratory has been listed by Industry Canada to perform electromagnetic emission measurements.
The site recognition number is 6369A-1.

5. The laboratory has been listed by the VCCI to perform EMC measurements. The accreditation numbers
are R2364, C2583, and T256.

6. The test report is invalid if not marked with the signatures of the persons responsible for preparing and
approving the test report.

7. The test report is invalid if there is any evidence of erasure and/or falsification.

8. The test report is only valid for the test samples.

9. Content of the test report, in part or in full, cannot be used for publicity and/or promotional purposes

without prior written approval from the laboratory.

Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 2 of 19
Copyright © Huawei Technologies Co., Ltd.



é"é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
Applicant: Huawei Technologies Co., Ltd.

Address: Huawei Base, Bantian, Longgang District, Shenzhen 518129, P.R. China
Product Name: Multi-Mode Transceiver

Product Model: CRFUD-AWS-CL

Version: CDMA:V400R008&LTE:V100R005

Date of Receipt Sample: 2011-11-21

Start Date of Test: 2011-11-23

End Date of Test: 2011-12-09

Test Result: Pass

Approved by Senior 2011-12-12 Zhang Xinghai Z"M’ xf'”’ M

Engineer: Date Name Si#ture 4

Prepared by: 2011-12-12 Liang changguan L?av\ﬁ Mﬂm
Date Name Signature

Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 3 of 19

Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
CONTENT
O €T e 1=T = U a1 (o7 0 =1 (1] o [T TP PSP P PP PUPPPPPI 5
11 F Y o] o] [1=Te IS c= T g o F= o [T PRSPPI 5
1.2 LIS O 0T LT ] o PO PT PP 5
1.3 TeSt ENVIFONMENT CONOILION .....oviiiiiiieiitiee ettt et e e st e sk e e e e as e e e aas e e e s snre e e e asbr e e e e nne e e e nnneeas 5
SIS ST [ 110 0= PO PP PO PP 6
Description of the EqUIPMENt UNAEN TESE (EUT)....eiiiiiiiieiiiie ettt e e e e s e e s e s eas 7
3.1 (1= o[l Ll D ToT T 1] ) 1o o FO PO PO TP OPP PR PPRIN 7
3.2 LW T T=T 01 ()OO PR PPPRPP 7
3.3 LI T Tor= U BTt ol ] o] (o o IO OO TR PP PSP 8
4 General Test Conditions / CONFIQUIALIONS .........uiiiiiiiiii ettt e st e e st e e st e e snne e e s nree e 9
4.1 LIS 1Y [ Lo [T S OO PO PP PP P PTPRR PP 9
4.2 REF ChanNElS UNGEE TEST.....eeiiiiiiiiiiiie ettt e s bt e ekt e e bt e e st e e e e bt et e e nabe e e e s br e e e eanbe e e s nnneeas 9
4.3 RIS = AT (o] 1001 1 T TP PP PP PPPPPPPPRPN 11
4.4 TEST SBIUDS -..ttteeei ettt ettt e oottt e e e e e et e e e e e et e e e e e e e e et e e et e e R e e e e e e e e a e et e e e e e e rrnrraeenaaas 12
4.5 LIS o] Lo 11 o] o S T T TP P PP PP PPPPPPPPRPN 14
D TS RESUILS ..ttt ekt e e Rt e E et e R e e e Rt e e R et e e e R e e e e bt e e nnn e e e nre e e s 17
6 MAIN TEST INSTIUMENTS.......eeeeiiiie ettt ettt eh et e e s s bt e e ekttt e e s e et e e e s b et e e e ke et oo sb e e e e s b et e e anbe e e e s nabeeeeanbreeennnee 18
7 MEASUIEMENT UNCEITAINTY ...ttt ettt ettt et e et e e et et e e s et e e ah bt e e e ke et e e bb e e e e st et e e aabee e e snn e e e e anbreeennnee 19
Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 4 of 19

Copyright © Huawei Technologies Co., Ltd.



S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
H:AWEI FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

1 General Information

1.1 Applied Standard

Applied Rules: 47 CFR FCC Part 2, Subpart J (10-1-10 Edition)
47 CFR FCC Part 27, Subpart C (10-1-10 Edition)
IC RSS-Gen (Issue 3, December 2010)
IC RSS-139 (Issue 2, February 2009)

1.2 Test Location

Test Location 1: Reliability Laboratory of Huawei Technologies Co., Ltd.
Address: Huawei Base, Bantian, Longgang District, Shenzhen 518129, P.R. China

1.3 Test Environment Condition

Ambient Temperature: 20to 25 °C

Ambient Relative Humidity: 40t0 67 %

Atmospheric Pressure: Not applicable
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Security Level: Public

2 Test Summary

Test Case FCC Part No. Requirements Result
AWS Band

Transmitter Output 2.1046 & 27.50(d) EIRP not exceed 1640 W Pass
Power
Modulation 2.1047 Digital modulation Pass
Characteristics
Occupied Bandwidth 2.1049 (Not specified) Pass
Band Edges 2.1051 & 27.53(h) Below -13 dBm/1%*EBW, in 1 MHz range Pass
Compliance
Spurious Emission at 2.1051 & 27.53(h) Below -13 dBm/1 kHz, 9 kHz to 150 kHz Pass
Antenna Terminals Below -13 dBm/10 kHz, 150 kHz to 30 MHz

Below -13 dBm/1 MHz, 30 MHz to 10" harmonics
Field Strength of 2.1053 & 27.53(h) Below -13 dBm/1 MHz Pass
Spurious Radiation
Frequency Stability 2.1055 & 27.54 Stay within the authorized bands of operation Pass
Test Case IC Standard No. Requirements Result

AWS Band

Transmitter Output RSS-Gen, §4.8; EIRP not exceed 1640 Watts (EBW <1MHz) Pass
Power RSS-139, §6.4 EIRP not exceed 1640 Watts/MHz (EBW > 1MHz)

Peak-to-average ratio not exceed 13 dB
Modulation RSS-139, §86.2 Digital modulation Pass
Characteristics
Occupied Bandwidth RSS-Gen, §4.6 (Not specified) Pass
Band Edges RSS-Gen, §4.9; Below -13 dBm/1%*EBW, in 1 MHz range Pass
Compliance RSS-139, §6.5
Spurious Emission at RSS-Gen, §4.9; Below -13 dBm/1 kHz, 9 kHz to 150 kHz Pass
Antenna Terminals RSS-139, §6.5 Below -13 dBm/10 kHz, 150 kHz to 30 MHz

Below -13 dBm/1 MHz, 30 MHz to 5" harmonics
Field Strength of RSS-Gen, §4.9; Below -13 dBm/1 MHz Pass
Spurious Radiation RSS-139, §86.5
Frequency Stability RSS-Gen, §4.7; Stay within the authorized frequency block Pass

RSS-139, 86.3
Receiver Spurious RSS-Gen, §4.10; Below 2 nW/4 kHz (-57 dBm/4 kHz), for 30 MHz - 1000 MHz Pass
Emissions (Conducted) | RSS-Gen, §6; Below 5 nW/MHz (-53 dBm/MHz), for above 1 GHz
RSS-139, 86.6
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3 Description of the Equipment under Test (EUT)

3.1 General Description

The BTS3900A and BTS3900 are indoor macro base station developed by Huawei. The BTS3901A and BTS3900Verc
mainly consist Of the BBU and the RFUs. Compared with traditional BTSs, the BTS3901A and BTS3900Verc feature simpler
structure and higher integration.

The RFC is a new generation outdoor distributed macro RF Unit Cabinet. Designed on the basis of industry-leading design
where multiple products use uniform modules, it is small sized and easy to be installed. In addition, it has large capacity while

low power consumption.

The RFU is named as CRFUd, CRFUd is Multi-Mode Transceiver Unit for CDMA/LTE model, It can be installed in the
BTS3901A, BTS3900Verc, BTS3900Averc. It is designed on the basis of industry-leading design where multiple products
use uniform modules. It is small sized and easy to be installed. In addition, it has large capacity while low power

consumption.

3.2 EUT Identity

NOTE: Unless otherwise noted in the report, the functional boards installed in the units shall be selected from the below
list, but not means all the functional boards listed below shall be installed in one unit.

3.2.1 Board
Board
Board Name Hardware Description
Version
CRFUd VER.C Multi-Mode Transceiver Unit

3.2.2 Sub-Assembly

Sub-Assembly

Sub-Assembly Model Manufacturer Description

Name

LMPT Huawei LTE baseband Processing Unit

LBBP Huawei LTE Main Processing & Transmission Unit

CMPT Huawei CDMAZ2000 baseband Processing Unit

HCPM Huawei CDMA2000 1X Main Processing & Transmission Unit

HECM Huawei CDMA2000 EVDO Main Processing & Transmission Unit
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3.3 Technical Description

3.3.1 Supported Frequency Range

Characteristics Description
Downlink 2110MHz to 2155MHz
Uplink 1710MHz to 1755MHz

3.3.2 Transmitter / Receiver Characteristics

Characteristics Description
System Type ] Gsm
X CDMA
] umTS
] wiMAX
X LTE
TX and RX Antenna Ports | 2 * TRX
Multiple Carrier Supported | 6
TX Output Power CDMA system LTE system CDMA&LTE system
(per Antenna Port) 1* 20 W,40W,60W 1*40W (1.4/3/5M) 20W(1C)+10W/(1L:5/10/15/20M)
2*20W and 2 * 30W | 1*60W (10/15/20M) 20W(1C)+20W(1L:5/10/15/20M)
3*20W 2* 30W (5/10/15/20M) 20W(1C)+30W(1L:5/10/15/20M)
4*15W 1*20W (5M)+1*40W (10M) | 30W(1C)+30W/(1L:5/10/15/20M)
5% 10 W 1*15W (5M)+1*45W (15M) | 20W(1C)+40W(1L:5/10/15/20M)
6 * 10W 1*12W (5M)+1*48W (20M) | 40W(1C)+20W (1L:5/10/15/20M)
1*24W (10M)+1*36W (15M) | 20W(2C)+20W(1L:5/10/15/20M)
1*20W (10M)+1*40W (20M) | 20W(2C)+10W/(1L:5/10/15/20M)
1*26W (15M)+1*34W (20M) | 15W(3C)+15W/(1L:5/10/15/20M)
10W (4C)+20W (1L:5/10/15/20M)
Channel Spacing(s) CDMA system: 1.25MHz
/ Bandwidth(s) LTE system: 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz
Designation of Emissions | CDMA system: 1M25F9W
LTE system: 1M40D9W , 3MOODSW , 5MO0OD9W ,
10MOD9W , 15MODSW , 20MODSW ,
3.3.3 Power Supply
Specification Description

Power Supply Type

Directly Connected to DC /AC Power Supply

Input to EUT (DC power)

DC Voltage Nominal: === 48V
DC Voltage Range: === -384Vto-57V
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3.3.4 Environmental Requirements

Specification Description
Minimum temperature: -40 °C
Maximum temperature: +55 °C

Relative Humidity: 5% to 100% RH

4  General Test Conditions / Configurations

4.1 Test Modes

Test Mode Test Modes Description

T™MO CDMA2000 1x RC1

™ 1 CDMA2000 1x RC3

™ 2 CDMA2000 1x EV-DO

E-TM 1.1 3GPP TS 36.141, clause 6.1.1, E-TM 1.1
E-TM 1.2 3GPP TS 36.141, clause 6.1.1, E-TM 1.2
E-TM 2.0 3GPP TS 36.141, clause 6.1.1, E-TM 2.0
E-TM 3.1 3GPP TS 36.141, clause 6.1.1, E-TM 3.1
E-TM 3.2 3GPP TS 36.141, clause 6.1.1, E-TM 3.2
E-TM 3.3 3GPP TS 36.141, clause 6.1.1, E-TM .3.3

4.2 RF Channels under Test

CDMA:

Operating | Multi- Channels No.

Band(TX) | Carriers Channel B Channel M Channel T
CDMA 1 No.25 No.450 No.875
AWS 2111.25MHz 2132.5MHz 2153.75MHz
band 2 N0.25/50 No0.450/475 No.875/850

2111.25/2112.5MHz

2132.5/2133.75MHz

2153.75/2152.5MHz

3 No0.25/50/75 No0.425/450/475 No.875/850/825
2111.25/2112.5/ 2131.25/2132.5 2153.75/2152.5
2113.75MHz /2133.75MHz /2151.25MHz
4 No.25/50/75/100 No0.400/425/450/475 No0.875/850/825/800

2111.25/2112.5/
2113.75/2115MHz

2130/2131.25/2132.5
/2133.75MHz

2153.75/2152.5
/2151.25/2150MHz
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5 No0.25/50/75/100/125 No0.400/425/450/475/500 No0.875/850/825/800/775
2111.25/2112.5/2113.75/ 2130/2131.25/2132.5 2153.75/2152.5/2151.25/
2115/2116.25MHz /2133.75/2135MHz 2150/2148.75MHz
6 No0.25/50/75/100/125/150 No0.400/425/450/475/500 No0.875/850/825/800/775/750
2111.25/2112.5/2113.75/ 2128.75/2130/2131.25/ 2153.75/2152.5/2151.25/
2115/2116.25/2117.5MHz 2132.5/2133.75/2135MHz 2150/2148.75/2147.5MHz
LTE:
Operating Band Multi- Channels No.
(TX) Carriers Channel B Channel M Channel T
LTE AWS band 1 No.1957 No0.2175 No0.2393
(1.4MHz bandwidth) 2110.7MHz 2132.5MHz 2154.3MHz
LTE AWS band 1 No.1965 (B) No0.2175 (M) No.2385 (T)
(3MHz bandwidth) 2111.5MHz 2132.5MHz 2153.5MHz
LTE AWS band 1 No0.1975 (B) N0.2175 (M) No0.2375 (T)
(5MHz bandwidth) 2112.5MHz 2132.5MHz 2152.5MHz
LTE AWS band 1 No0.2000 (B) No0.2175 (M) No.2350 (T)
(10MHz bandwidth) 2115MHz 2132.5MHz 2150MHz
LTE AWS band 1 No0.2025 (B) No0.2175 (M) No.2325 (T)
(15MHz bandwidth) 2117.5MHz 2132.5MHz 2147.5MHz
LTE AWS band 1 No0.2050 (B) NA No0.2300 (T)
( 20MHz bandwidth) 2120MHz 2145MHz
LTE AWS band 2 No0.1975/2100 (B) NA N0.2175/2300 (T)
(5MHz+20MHz bandwidth) 2112.5/2125MHz 2132.5/2145MHz
LTE AWS band 2 N0.2000/2150 (B) NA No0.2150/2300 (T)
(10MHz+20MHz bandwidth) 2115/2130MHz 2130/2145MHz
LTE AWS band 2 N0.2025/2200 (B) NA N0.2125/2300 (T)
(15MHz+20MHz bandwidth) 2117.5/2135MHz 2127.5/2145MHz
LTE AWS band 2 N0.2050/2250 (B) NA N0.2100/2300 (T)
(20MHz+20MHz bandwidth) 2120/2140MHz 2125/2145MHz
CDMAJ/LTE:
Operating Band Multi- Channels No.
Carriers Channel B Channel M Channel T
C/L AWS band 1C1L
No0.25/2000 N0.375/2175 (M) No.775/2375
(1.25/5MHz
] 2111.25/2115MHz 2128.75/2132.5MHz 2148.75/2152.5MHz
bandwidth)
C/L AWS band 1C1L
No0.25/2025 N0.325/2175 (M) No0.675/2350
(1.25/10MHz
] 2111.25/2117 .5MHz 2126.25/2132.5MHz 2143.75/2150MHz
bandwidth)
C/L AWS band 1C1L
No0.25/2050 No0.275/2175 (M) No0.575/2325
(1.25/15MHz
] 2111.25/2120MHz 2123.75/2132.5MHz 2138.75/2147 .5MHz
bandwidth)
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C/L AWS band 1C1L
No0.25/2075 N0.475/2300
(1.25/20MHz NA
) 2111.25/2122.5MHz 2133.75/2145MHz
bandwidth)
C/L AWS band 2C1L
No.25/50/2085 No0.450/475/2300
(11.25/20MHz NA
) 2111.25/2112.5/2123.5MHz 2132.5/2133.75/2145MHz
bandwidth)
C/L AWS band 3C1L N0.25/50/75/2100 N0.425/450/475/2300
(1.25/20MHz 2111.25/2112.5/ NA 2131.25/2132.5/
bandwidth) 2113.75/2125MHz 2133.75/2145MHz
C/L AWS band 4C1L
N0.25/50/75/100/2100 N0.400/425/450/475/2300
(1.25/20MHz
. 2111.25/2112.5/2113.75/ NA 2130/2131.25/2132.5/
bandwidth)
2115/2126MHz 2133.75/2145MHz
Operating Band Multi- Channels No.
(RX) Carriers Channel B Channel M Channel T
CDMA AWS band 1.25M(60W) NA No0.450 NA
RX 1732.5MHz
LTE AWS band 5M(60W) N0.2175(M)
NA NA
RX 1732.5MHz
CDMA&LTE AWS band 1C1L-5M(30+30W) N0.375/2175(M)
NA NA
RX 1728.75/1732.5MHz
4.3 Test Environments
Environment Parameter Selected Values During Tests
Temperature Voltage Relative Humidity
Ambient Climate Ambient - Ambient
Rated Voltage 48 VDC
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4.4 Test Setups

NOTE: See Appendix | for practical Test Setup Photos.

4.4.1 General Test Setup Configurations

Configuration

Description

Test Antenna Ports

Until otherwise declared, all TX tests are ONLY performed at the main Transmitter antenna
port (e.g. TRXA, TXA and so on) of the EUT, and all RX tests are ONLY performed at the main
Receiver antenna port (e.g. TRXA, RXA and so on) of the EUT.

Multiple RF Sources

Other than the tested RF source of the EUT, other RF source(s) are disabled or shutdown
during measurements.

4,42 Test Setup 1

EUT
Control Control
Computer "l Port(s)  Antenna Measurement
port(s) ] Attenuator > Instrument(s)
Power Power
Supply ”| port
4.4.3 Test Setup 2
Temperature Chamber
EUT
Control Control
Computer Port(s)  Antenna Measurement
port(s) Attenuator »  Instrument(s)
Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 12 of 19
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4,44 Test Setup 3

NOTE: Effective radiated power (ERP) refers to the radiation power output of the EUT, assuming all emissions are

radiated from half-wave dipole antennas.

4441 Step 1: Pre-test

Semi Anechoic Chamber

Measurement
Antenna

Measurement
System

4.4.4.2 Step 2: Substitution method to verify the maximum ERP

Semi Anechoic Chamber

Substitution Measurement
Antenna Antenna

Measurement
System

Signal
Generator
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45 Test Conditions

CDMA

Test Case

Test Conditions

Transmitter Output

Test Configuration

Ambient Climate & Rated Voltage

Power Test Setup Test Seup 1

Carrier Conf. 1to6

RF Channels (TX) B,M,T

Test Mode TM1 and TM2
Modulation Test Configuration Ambient Climate & Rated Voltage
Characteristics Test Setup Test Seup 1

Carrier Conf. 1

RF Channels (TX) M

Test Mode TMO,TM1 and TM2

Occupied Bandwidth

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. 1

RF Channels (TX) B,M, T

Test Mode TM1 and TM2

Band Edges
Compliance

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. land6

RF Channels (TX) B, T

Test Mode TM1 and TM2

Spurious Emission at

Antenna Terminals

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. land 6

RF Channels (TX) B,Mand T
Test Mode TM1 and TM2

Field Strength of

Spurious Radiation

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 3
Carrier Conf. 1

RF Channels (TX) M

Test Mode ™1

Frequency Stability

Test Configuration

(1) -30 °C to +50 °C with step 10 °C at Rated Voltage;

(2) 85%, 100% and 115% of Rated Voltage at Ambient Climate.

Test Setup Test Seup 2
Carrier Conf. 1

RF Channels (TX) M

Test Mode T™M2

Receiver Spurious
Emissions
(Conducted) (Only for

Test Configuration

Ambient Climate & Rated Voltage

Test Setup

Test Seup 1

Carrier Conf.

1
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Test Case Test Conditions
IC requirement) RF Channels (TX/RX) M
Test Mode T™2
LTE
Test Case Test Conditions

Transmitter Output

Test Configuration

Ambient Climate & Rated Voltage

Power Test Setup Test Seup 1

Carrier Conf. 1to2

RF Channels (TX) B,M, T

Test Mode ™1 .1
Modulation Test Configuration Ambient Climate & Rated Voltage
Characteristics Test Setup Test Seup 1

Carrier Conf. 1

RF Channels (TX) M

Test Mode

TM2.0,TM3.1,TM3.2 and TM3.3

Occupied Bandwidth

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. 1

RF Channels (TX) B,M, T
Test Mode T™M1.1

Band Edges
Compliance

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. 1land2

RF Channels (TX) B, T

Test Mode T™M1.1

Spurious Emission at

Antenna Terminals

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. 1land?2

RF Channels (TX) B,Mand T
Test Mode T™M1.1

Field Strength of
Spurious Radiation

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 3
Carrier Conf. 1

RF Channels (TX) M

Test Mode T™M1.1

Frequency Stability

Test Configuration

(1) -30 °C to +50 °C with step 10 °C at Rated Voltage;
(2) 85%, 100% and 115% of Rated Voltage at Ambient Climate.

Test Setup Test Seup 2
Carrier Conf. 1

RF Channels (TX) M

Test Mode T™M3.1

Receiver Spurious

Emissions

Test Configuration

Ambient Climate & Rated Voltage

Test Setup

Test Seup 1
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

HUAWE!

FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

Test Case

Test Conditions

(Conducted) (Only for
IC requirement)

Carrier Conf. 1
RF Channels (TX/RX) M
Test Mode TM1.1

CDMA&LTE

Test Case

Test Conditions

Transmitter Output

Test Configuration

Ambient Climate & Rated Voltage

Power Test Setup Test Seup 1
Carrier Conf. 1C+1L,2C+1L,3C+1L and 4C+1L
RF Channels (TX) B,M, T
Test Mode TM2&TM1 .1
Band Edges Test Configuration Ambient Climate & Rated Voltage
Compliance Test Setup Test Seup 1

Carrier Conf.

1C+1L,2C+1L,3C+1L and 4C+1L

RF Channels (TX)

B, T

Test Mode

TM2&TM1 .1

Spurious Emission at

Antenna Terminals

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. 1C+1L ,4C+1L
RF Channels (TX) B,Mand T
Test Mode T™M1.1

Field Strength of
Spurious Radiation

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 3
Carrier Conf. 1C+1L

RF Channels (TX) M

Test Mode TM1&TM1 .1

Receiver Spurious
Emissions
(Conducted) (Only for

IC requirement)

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. 1
RF Channels (TX/RX) M
Test Mode TM2&TM1.1
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§"é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

5 Test Results

No. Test Item Test Result
1 Transmitter Output Power Appendix A
2 Modulation Characteristics Appendix B
3 Occupied Bandwidth Appendix C
4 Band Edges Compliance Appendix D
5 Spurious Emission at Antenna Terminals Appendix E
6 Field Strength of Spurious Radiation Appendix F
7 Frequency Stability Appendix G
8 Receiver Spurious Emissions (Conducted) (Only for IC requirement) Appendix H
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é"é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

HUAWE!

FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

6 Main Test Instruments

Equipment Name Manufacturer Model Serial Number Cal. Due
TestSetup 1 & 2
Spectrum Analyzer R&S FSQ40 100025 2012-10-20
Spectrum Analyzer Agilent N9030A MY49431033 2012-04-16
Temperature Chamber Envirotronics WPH700-2-30-WC 01066463 2012-10-08
Test Setup 3

3m Semi Anechoic Chamber S+M -

EMI Test receiver R&S ESU 100144 2012-05-12
Broadband Antenna SCHAFFNER CBL6112B 2747 2011-12-10
Horn Antenna R&S HF906 359287/005 2012-05-07
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é"é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huaweir FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

7 Measurement Uncertainty

For a 95% confidence level (k=2), the measurement expanded uncertainties for defined systems, in accordance with the
recommendations of ISO 17025 as following:

Test Item Extended Uncertainty
Transmitter Output Power Power (dBm) U =0.39dB
Occupied Bandwidth Magnitude (%) U=0.2%
Band Edge Compliance Disturbance Power (dBm) U=2.0dB
Conducted Spurious Emissions Disturbance Power (dBm) U=2.0dB
Field Strength of Spurious Radiation ERP (dBm) U=4.6 dB (30 MHz — 1GHz)
U=3.0 dB (above 1 GHz)

Frequency Stability Frequency Accuracy (ppm) U=0.21 ppm

END
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

Appendix A: Transmitter Output
Power
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S'& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

e
HUAWEI

FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

1 Average Power (Total)
CDMA2000 1X

Test Mode Carrier Conf. | RF Ch. Average Power Average Power | Average Power Verdict
[dBm] W] [WIMHZ]
™1 1(20W) B 42.94 19.68 Pass
M 43.15 20.65 Pass
T 42.69 18.58 - Pass
T™M1 1(40W) B 45.93 39.17 - Pass
M 45.94 39.26 - Pass
T 45.75 37.58 - Pass
T™M1 1(60W) B 47.60 57.54 - Pass
M 47.64 58.08 Pass
T 47.46 55.72 - Pass
T™1 2(2*20W) B 45.84 38.37 Pass
M 45.76 37.67 - Pass
T 45.6 36.31 - Pass
T™1 3(3*20W) B 47.53 56.62 Pass
M 47.49 56.10 - Pass
T 47.44 55.46 - Pass
T™M1 4(4*15W) B 47.57 57.15 - Pass
M 47.57 57.15 - Pass
T 47.64 58.08 Pass
T™M1 5(5*10W) B 46.63 46.03 Pass
M 46.58 45.50 Pass
T 46.63 46.03 - Pass
T™M1 6(6*60W) B 47.67 58.48 - Pass
M 47.62 57.81 - Pass
T 47.63 57.94 - Pass
CDMA2000 EVDO
Test Mode Carrier Conf. | RF Ch. Average Power Average Power | Average Power Verdict
[dBm] W] [WIMHZ]
T™M2 1(20W) B 42.64 18.37 - Pass
M 42.64 18.37 - Pass
T 42.87 19.36 Pass
T™M2 1(40W) B 45.85 38.46 Pass
M 45.9 38.90 Pass
T 45.8 38.02 Pass
T™M2 1(60W) B 47.6 57.54 - Pass
M 47.6 57.54 - Pass
T 47.56 57.02 - Pass
T™M2 2(2*20W) B 45.83 38.28 - Pass
M 45.56 35.97 - Pass
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S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
Test Mode Carrier Conf. | RF Ch. Average Power Average Power | Average Power Verdict
[dBm] W] [WIMHZ]
T 45.59 36.22 Pass
T™M2 3(3*20W) B 47.84 60.81 Pass
M 47.66 58.34 - Pass
T 47.78 59.98 - Pass
T™2 4(4*15W) B 47.69 58.75 - Pass
M 47.58 57.28 - Pass
T 47.69 58.75 - Pass
T™2 5(5*10W) B 47.03 50.47 - Pass
M 46.85 48.42 Pass
T 46.86 48.53 Pass
T™2 6(6*60W) B 47.67 58.48 Pass
M 47.65 58.21 - Pass
T 47.6 57.54 - Pass
LTE
Test Carrier Conf. RF Ch. Average Power Average Power | Average Power Verdict
Mode [dBm] W] [W/MHZz]
T™M1.1 1.4M(40W) B 45.27 33.65 - Pass
M 45.23 33.34 Pass
T 45.14 32.66 - Pass
T™M1.1 3M(40W) B 45.21 33.19 - Pass
M 45.37 34.43 - Pass
T 45.15 32.73 - Pass
T™M1.1 5M(60W) B 47.56 57.02 - Pass
M 47.42 55.21 - Pass
T 47.19 52.36 - Pass
T™M1.1 10M(60W) B 47.39 54.83 - Pass
M 47.27 53.33 - Pass
T 47.13 51.64 - Pass
T™M1.1 15M(60W) B 47.22 52.72 - Pass
M 47.33 54.08 Pass
T 46.96 49.66 Pass
T™M1.1 20M(60W) B 47.28 53.46 - Pass
T 47.05 50.70 Pass
T™M1.1 5+5M(30+30W) B 47.27 53.33 - Pass
M 47.23 52.84 - Pass
T 46.95 49.55 - Pass
T™M1.1 5+10M(20+40W) B 47.24 52.97 - Pass
M 47.22 52.72 - Pass
T 46.93 49.32 - Pass
T™™1.1 5+20M(12+48W) B 47.25 53.09 --- Pass
T 46.91 49.09 Pass
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S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H‘JAW'EI FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
Test Carrier Conf. RF Ch. Average Power Average Power | Average Power Verdict
Mode [dBm] W] [W/MHZz]
T™M1.1 10+20M(20+40W) | B 47.15 51.88 - Pass
T 47.16 52.00 Pass
T™M1.1 15+15M(30+30W) | B 47.39 54.83 - Pass
T 47.13 51.64 - Pass
T™M1.1 15+20M(26+34W) | B 47.47 55.85 - Pass
T 47.45 55.59 Pass
TM1.1 | 20+20M(30+30W) | B 47.28 53.46 Pass
T 47.25 53.09 - Pass
CDMA&LTE
Test Carrier Conf. RF Ch. Average Power Average Power | Average Power Verdict
Mode [dBm] W] [W/MHZz]
™28 1C+1L (5M) B 47.37 54.58 - Pass
TML1 (30+30W) M 47.24 52.97 - Pass
T 47.24 52.97 - Pass
™G 1C+1L (10M) B 47.11 51.40 - Pass
TMLL (30+30W) M 47.12 51.52 - Pass
T 47.36 54.45 - Pass
B 47.10 51.29 - Pass
TM2& 1C+1L (15M)
TMLL (30+30W) M 47.12 51.52 - Pass
T 46.94 49.43 - Pass
TM2& 1C+1L (20M) B 47.08 51.05 - Pass
T™M1.1 (30+30W) T 47.12 51.52 --- Pass
TM2& 1C+1L (20M) B 47.15 51.88 --- Pass
T™M1.1 (20+40W) T 47.03 50.47 --- Pass
TM2& | 1C+1L (20M) B 46.75 47.32 Pass
TM1.1 | (40+20W) T 46.83 48.19 Pass
TM2& 2C+1L (20M) B 47.19 52.36 --- Pass
TML1.1 | (2*20W+20W) T 47.08 51.05 Pass
TM2& | 3C+1L (20M) B 46.95 49.55 Pass
TM1.1 | (3*15W+15W) T 46.98 49.89 Pass
TM2& 4C+1L (20M) B 47.14 51.76 - Pass
T™M1.1 (4*10W+20W) T 47.10 51.29 - Pass
2 Peak-to-Average Ratio
Test Mode Carrier Conf. RF Ch. Peak-to-Average Ratio [dB] Verdict
CDMA2000 1.25M(60W) B 5.77 Pass
M 6.23 Pass
T 6.21 Pass
LTE-TM1.1 20M(60W) B 7.45 Pass
M 7.11 Pass
T 7.54 Pass
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

Appendix B: Modulation
Characteristics
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g;”“ RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

1 Result Table

Test Mode Digital modulation? Verdict

T™M 0/TM1/TM2 Yes Pass
TM2.0/TM3.1/TM3.2/TM3.3 Yes Pass
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S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2 Test Plot
2.1 Test Mode = TMO for CDMA2000 1X RC1

Ref
60.0
dBm

Att

45 4B

CLRWR

dB PICH CF 2.1325% GHz

SR 19.2 ksps
Chan 17.¢4
PCG 0

ffset .p dB

Start Code 0O

4 Code/

Stop Code 63

Ref
60.0
dBm

Att
45 4B

CLRWR

Date:

SR 19.2 ksps

Chan 17.¢64
offset 42.5 dB CF 2.1325 GHz PCG 0
RESULTS FOR SET 0 PCG  O: GLOBAL RESULTS FOR SET 0:
Total PWR 47.50 dBm Carr Freqg Error -1.58 Hz
Pilot PWR 40.45 dBm Carr Freq Error -0.00 ppm
RHO 0.97873 Chip Rate Error 0.58 ppm
Composite EVM 14.74 % Trg to Frame 44.345856 us
Pk CDE (8F 54) -30.14 dB Active Channels 9
TIQ Imbal/Offset 0.07/0.10 %
CHANNEL RESULTS: Modulation BPSK
Symbol Rate 19.2 ksps Timing Offset -.—-—- ns
Channel .SF 17.64 Phase Offset —-.—— mrad
Channel Powesr Rel -3.31 dB Channel Power Abs 37.15 dBm
Symbol EVM 7.44 % rms Symbol EVM 12.11 3% Pk

1.DEC.2011 13:49:05
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S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
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HUAWEI

FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

2.2 Test Mode = TM2 for CDMA2000 1X RC3

dB PICH CF 2.1325 GHz

SR 19.2 ksps
Chan 17.¢64
PCG 0]

Start Code 0

4 Code/

Stop Code 63

Date:

SR 19.2 ksps

Chan 17.64
Offset 42.5 dB CF 2.1325 GHz PCG 0
RESULTS FOR SET 0 PCG  0: GLOBAL RESULTS FOR SET 0:
Total PWR 47 .49 dBm Carr Fredq Error 1.65 Hz
Pilot PWR 40.47 dBm Carr Freq Error 0.00 ppm
RHO 0.9%9154 Chip Rate Error -0.0% ppm
Composite EVM S.02 % Trg to Frames 44 .,35154% us
Pk CDE (SF 64 -36.43 dB Active Channels 9
TQ Imbal/Offset 0.40/0.13 %
CHANNEL RESULTS: Modulation QPSK
Symbol Rate 19.2 ksps Timing Offset -.-—- ns
Channel.SF 17.64 Phase Offset —-.—— mrad
Channel Power Rel -3.23 dB Channel Power 2bs 37.24 dBm
Symool EVM 3.79 % rms Symbol EVM g8.04 % Pk

1.DEC.2011 13:46:008
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s% RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
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HUAWEI

FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

2.3 Test Mode = TM2 for CDMA2000 EVDO

dB

CF 2.1325 GHz

Type
Code
Slot

PILOT-I

0.32
0

ffset 42.5

dB

Start Code 0 2 Code/ Stop Code 31
Type ALL
Offset 42.5 dB CF 2.1325 GHz
Glokal Results for Set O:
Carr Freq Error —-383.80 mHz RHO Pilot 0.99777
Ref Carr Freq Error -0.00 ppm RHO ov-1/-2 0.99191/0.99250
60.0 | Chip Rate Error 0.48 ppm RHO MAC 0.99650
dBm | Trg to Frame 45.4856593 us RHC DATA 0.959071
Att Results for Set 0/ Slot Oz
45 dB | power PILOT 47.84 dBm Data Modulation Type 16—QAM
Power MAC 47.54 dBm Act. MAC Channels 21
FPower DATA 47.4% dBm Act. DATA Channels 16
1 Power PREAMBLE 47.93 dBm Preamble Length 64 Chips
CLRWR Composite EVM .73 % RHO 0.9%063
Max. Pwr DATA -14.38 dB Max. inact. Pwr MAC -40.16 dB
Min. Pwr DATA -16.08 dB
Date: 1.DEC.2011 13:35:15
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S'& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

2.4 Test Mode = TM2.0 for LTE

Agitent LTE - Modulation Analysis
o AL i

Center Freq 2.132500000 GHz

iy Trig:Free Run
Range: 20,00 dBm

2587
Res BW 15 kHz

Soectrum

Ref 20 dBm

Center 2.1325 GHz
Res BW 1.27313 kHz

iastart [~ @

25704
TimelLen 42 Sym

A Al bl
Span 26 MHz
TimeLen3 ms

"1 Aglent LTE - Modubatt. ..

FOMEn

Ref 0 %

Start -6.00' carrier

Res BW 15 kHz

105:07: 24 PMOac 01, 201
15ace B

Direction: Downlink

BW: 20 MHz(100 RB)

i by el
Stop 600 carrier
TimeLen 42 Sym

Frequency

Center Freq
2.132500000 GHz

StartFreq
2.120000000 GHz

Stop Freq
2145000000 GHz

CF Step
5.000000 MHz

Auto Man

Report No: SYBH(R)012112011EB-1

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 10 of 183



\"’ RF Test Report of CRFUD-AWS-CL  CDMA:V400R008&LTE:V100R005
Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.5 Test Mode =TM3.1for LTE

Agitent LTE - Modulation Analysis
_;. RL ENSEEXT & M AR 0234 D\K‘nj (Il-)';}} F
Center Freq 2.132500000 GHz ,  TRacE ot
. Trig: Free Run Direction: Downlink
Range: 20,00 dBm BW: 20 MHz(100 RB)

FOMEm

Ref 0 %

Center Freq
2.132500000 GHz

Coe®
EE®
@&
s

StartFreq
2120000000 GHz

28 e 2 & IgPs
®
&
&

cEdumiod
Lol Ad Lt d]
SEHPEPEY

L L1

267 25704 [ Start 600 carrier = Stop 800 carrier Stop Freq

Res BW 15 kHz TimelLen 42 Sym § Res BW 15 kHz TimeLen 42 Sym 2145000000 GHz
eCtrum

| Ref20dBm R CF Step
5.000000 MHz

Auto Man

Center2.1325 GHz " Span 25 MHz
Res BW 1.27313 kHz TimeLen3 ms

f ,.:',mn. re "1 Aglent LTE - Modubaty....
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§"é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.6 Test Mode =TM3.2 for LTE

Agitent LTE - Modulation Analysis
o AL i U A NEE EXT I PARTIA 05:11:91 PMOec 01, 2011
15ace 19 g
v Trig: Free Run Direction: Downlink
Range: 20.00 dBm BW: 20 MHz(100 RB)

Chan Profile

DMEn

Ref 0 %

25704 Start 600 carrier Sfdp'GOO carrier
TimelLen 42 Sym § Res BW 15 kHz TimeLen 42 Sym

Ref 20 dBm

Center2.1325 GHz T Span 25 MHz
Res BW 1.27313 kHz TimeLen3 ms
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§"é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.7 Test Mode =TM3.3 for LTE

Agitent LTE - Modulation Analysis
N AL T, qQ A ENSEEXT APARTIA 165: 14; 23 PMDec 01, 2011
: TRACE Chan Profile
. Trig: Free Run Direction: Downlink
Range: 20.00 dBm BW: 20 MHz(100 RB)

FOMEn

Ref 0 %

S‘iop 600 carrier
TimeLen 42 Sym

ectrum

Ref 20 dBm

Center2.1325 GHz " Span 25 MHz
Res BW 1.27313 kHz TimeLen3 ms

Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 13 of 183
Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

Appendix C: Occupied Bandwidth
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§"é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

1 Result Table

Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHz] Verdict
CDMA2000 1X 1.25M B 1.245 Pass
M 1.248 Pass
T 1.247 Pass
CDMA2000 EVDO 1.25M B 1.247 Pass
M 1.247 Pass
T 1.244 Pass
LTE 1.4M B 1.098 Pass
M 1.101 Pass
T 1.096 Pass
LTE 3M B 2.697 Pass
M 2.702 Pass
T 2.698 Pass
LTE 5M B 4.478 Pass
M 4.479 Pass
T 4.485 Pass
LTE 10M B 8.994 Pass
M 8.920 Pass
T 8.960 Pass
LTE 15M B 13.399 Pass
M 13.388 Pass
T 13.443 Pass
LTE 20M B 17.875 Pass
T 17.883 Pass
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2 Test Plot
2.1 Test Mode = CDMA2000 1X
2.1.1 Carrier Conf. =1.25M

2111 Ch.B

Agitent Spectrum Analyzar - Occupled BW

B AL

X [ J A ST N 'R O7:071:98 PM Now 20, 2011
Center Frea 2.111250000 GHz Center Freq: 2.111250000 GHz Radio Std: None Frequency

! Trig: Free Run Avg|Hold:>10/10
M Gain:Low FAtten: 28 dB Radio Device: BTS

Ref Offset 42,5 dB
Ref 60.00 dBm

Center Freq
2111250000 GHz

VBW 270 kHz

Occupied Bandwidth Total Power
1.2454 MHz

Transmit Freq Error 4.471 kHz OBW Power 99.00 %
x dB Bandwidth 1.400 MHz x dB -26.00 dB

M50 STATUS
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s% RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2112 Ch.M

Agitent Spectrum Analyzar - Occupled BW

RL T

D7:0308 P Now 29,2011

E:enter Freq 2.1 32000 GHz Center an é.132500000 GHz = Radio Std: None Frequency

! Trig: Free Run Avg|Hold:>10/10
M Gain:Low FAtten: 28 dB Radio Device: BTS

Ref Offset 42,5 dB
Ref 60.00 dBm

Center Freq
2132500000 GHz

Span 3 MHz|
VBW 270 kHz Sweep 4.933ms

Occupied Bandwidth Total Power 47.5 dBm
1.2476 MHz

Transmit Freq Error 673 Hz OBW Power 99.00 %
x dB Bandwidth 1.391 MHz x dB -26.00 dB

hisa i File <TMPIMAGE PNG> saved STATUS
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s% RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:A\N‘E| FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2113 Ch.T

Agtient Spectrum Analyzer - Occupied BW

g 7 g ST N N DS496:46 AMMNav 30, 2011

Center Frea 2.111250000 GHz Center Freq; 2.111250000 GHz Radio Std: None Frequency
! Trig: Free Run Avg|Hold:>10/10
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S% RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Appendix D: Band Edges Compliance
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S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

e
HUAWEI

FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

1 Result Table

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for
e.g. the CDMA, WCDMA, WIMAX, LTE systems.

Test Mode Carrier Conf. RF Ch. Band Edges Emissions [dBm] Verdict
CDMA2000 1X 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
3(3*20)W B Below -13dBm Pass
T Below -13dBm Pass
4(4*15)W B Below -13dBm Pass
T Below -13dBm Pass
6(6*10)W B Below -13dBm Pass
T Below -13dBm Pass
CDMA2000 EVDO 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
3(3*20)W B Below -13dBm Pass
T Below -13dBm Pass
4(4*15)W B Below -13dBm Pass
T Below -13dBm Pass
6(6*10)W B Below -13dBm Pass
T Below -13dBm Pass
LTE-1.4M 1(40W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-3M 1(40W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-5M 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-10M 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-15M 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-20M 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-5M+20M 2(12W+48W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-10M+20M 2(20W+40W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-15M+15M 2(30W+30W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-15M+20M 2(26W+34W) B Below -13dBm Pass
T Below -13dBm Pass
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g'é RF Test Report of CRFUD-AWS-CL  CDMA:V400R008&LTE:V100R005
Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

Test Mode Carrier Conf. RF Ch. Band Edges Emissions [dBm] Verdict
LTE-20M+20M 2(30W+30W) B Below -13dBm Pass
T Below -13dBm Pass
1C+1L(5M) 2(30W+30W) B Below -13dBm Pass
T Below -13dBm Pass
1C+1L(10M) 2(30W+30W) B Below -13dBm Pass
T Below -13dBm Pass
1C+1L(15M) 2(30W+30W) B Below -13dBm Pass
T Below -13dBm Pass
1C+1L(20M) 2(30W+30W) B Below -13dBm Pass
T Below -13dBm Pass
1C+1L(20M) 2(20W+40W) B Below -13dBm Pass
T Below -13dBm Pass
1C+1L(20M) 2(40W+20W) B Below -13dBm Pass
T Below -13dBm Pass
2C+1L(20M) 3(2*20W+20W) | B Below -13dBm Pass
T Below -13dBm Pass
3C+1L(20M) 4(3*15W+15W) | B Below -13dBm Pass
T Below -13dBm Pass
4AC+1L(20M) 5(4*10W+20W) | B Below -13dBm Pass
T Below -13dBm Pass
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Center 2110000GHz  Span2.000MHz
#Res BW 150 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

STATUS
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S'& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2352 Ch.T

Agiient Spectrum Analyzar - Swept SA

(4:24:49 PM Now 26, 2011

Avg Type: Pwr{RMS) TRACE §
PNO: far 1o Trig:Free Run Avgl|Hold: 8/100 TvRE

[FGainlow — SAtten: 14 dB selectfme’

Ref Offset 42.5 dB Mkr1 2. - Trace 1
Ref 40.50 dBm -19

Center 2155000GHz  Span2.000 MHz
#Res BW 150 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

STATUS
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.3.6 Carrier Conf. =20M (60W)

236.1 Ch.B

Agiient Spectrum Analyzar - Swept SA
~ ol = s i1 At AL [4:39:32 PM Now 26, 2011
Center Freq 2.110000000 GHz Avg Type: Pwr{RMS) T Frequency
PNO: far Iy 1rig:Free Run
IFGain:Low SAtten: 14 dB

Ref Offset 42.5 dB
Ref 40.50 dBm

e ey < sty i 0 A8 (AR Ay gt e P ——

“Span 2.000 MHz
#Res BW 200 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

Center 2.110000 GHz
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&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
236.2 Ch.T

Agiient Spectrum Analyzar - Swept SA
} j RL i 7 ) TET ALXN 0442 17"4!:."»; 26, 2011
Marker 1 2.155000000000 GHz Avg Type: PwriRMS) mace

PNO: far Ly 1rig:Free Run :
IFGain:Low fAtten: 14 dB

Marker Function

Vikr1 2
Ref Offset 42.5 dB MKr1

Ref 40.50 dBm

Band/Interval
Power

Band/Interval
Density

Marker
Function Off

e A P Al 8 e e W A e e e | |

Center 2155000GHz _ Span2.000 MHz
#Res BW 200 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

STATUS
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é"é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.3.7 Carrier Conf. =5+20M (12W+48W)

2371 Ch.B

lyzar - Spectrum Emission Mask

ENSEUNT I 111846 AMNav 29, 2011
Center Freq: 2,110000000 GHz Radio Std: None
! Trig: Free Run
IFGain:Low SAtten: 18 dB Radio Device: BTS

Ref Offset 42.6 dB
Ref 50.0 dBm

b AW P v et g 4
Cen.tAerr 2.11 GHz

Total ower ef

tart Freq Stop Frag dBm ALim(c8
0.0Hz 1 MHz 200.0 kHz 1737 (-4.37)
2 000 MHz 1000 MHz 30 00 kHz (—)
4.000 MHz 30.00 kHz (—)
8 000 MHz 1.000 MHz - (—)
12 50 MHz 1.000 MHz ()
1500MHz 1.000 MHz (—)

M50 STATUS
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S'& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2372 Ch.T

Agiient Spectrum Analyzar - Swept SA

Avg Type: Pwr{RMS)
PNO: far 1 Trig:Free Run Avg|Hold: 131100

[FGainlow — Atten: 14 dB = Select Trace |

Ref Offset 42.5 dB Mkr1 2. K - Trace 1
Ref 45.00 dBm

Center 2155000GHz __ Span2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 2.00 s (1001 pts)

STATUS
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.3.8 Carrier Conf. = 10+20M (20W+40W)

238.1 Ch.B

Agiient Spectrum Analyzar - Swept SA

o R g BNl ALY 101226 AMNoY 29, 2011
Video BW 620 kHz Avg Type: Pwr{RMS) E
PNO: far 1y T1rig:Free Run Avgl|Hold: 41100
- > ¢
IFGain:Low Atten; 14 4B o

vV } « ’) ) IA ) - ~4’7
T Mkr1 2.110 000 GHz

Ref 45.00 dBm -23.660 dBm

RBW Control
[Gaussian,3 dB]

Center 2.110000 GHz : Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 2.00 s (1001 pts)

M50 STATUS
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S'& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2382 Ch.T

Agiient Spectrum Analyzar - Swept SA

Avg Type: Pwr{RMS)

PNO: Far Ly 1rig:Free Run Avg|Hold:>100/100 X
IFGain:Low Atten: 14 dB = Select Trace

Ref Offset 42.5 dB Mkr1 2. K ) | - Trace 1
Ref 45.00 dBm 29.37

Center 2155000GHz _ Span2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 2.00 s (1001 pts)

msa i Alignment Completed STATUS
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.3.9 Carrier Conf. = 15+15M (30W+30W)

2391 Ch.B

Agitent Spectrum Analyzar - Swept SA

BN ALY 10:01:06 AMNoY 29, 201
Avg Type: Pwr{RMS) TRACE
PNO: Far Ly Trig: Free Run Avg|Hold: 31100 TvRE
IFGain:Low Atten: 8 dB 0 SelectT

Ref Offset 42.5 dB A ‘ Trace 1
Ref 40.00 dBm

Center 2.110000 GHz Span 2.000 MHz
#Res BW 150 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

STATUS
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&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2392 Ch.T

Agiient Spectrum Analyzar - Swept SA
HD i — ehx-i ALY 10:04:01 AMNoY 29, 2011
Marker 1 2.155000000000 GHz Avg Type: Pwr(RMS) TRACE
PNO: far Ly 1rig:Free Run PE
IFGain:Low Atten; 8 dB oet

Marker Function

Vikr1 2.155 000 GHz
Ref Offset 42.5 dB Mkr1 2,155 008 GHz
Ref 40.00 dBm -23.51 dBm

Band/Interval
Power

Band/Interval
Density

Marker
Function Off

x’"‘ - ——
AP 8 1 ke PP .

Eianey LS —— |

Center 2155000GHz  Span2.000 MHz
#Res BW 150 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.3.10 Carrier Conf. = 15+20M (26W+34W)

2.3.10.1 Ch.B

Agitent Spectrum Analyzar - Swept SA
) f A AR DR02-21 FMNow 28, 2011
Avg Type: Pwr{RMS) ¢

PNO: Far Ly 1rig:Free Run Avgl|Hold: 41100
IFGain:Low Atten; 8 dB Select Trace
Ref Offset 42.5 dB ' . Trace 1

Ref 40.00 dBm

Center 2.110000 GHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 2.00 s (1001 pts)

STATUS

Span 2.000 MHz
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&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
23.10.2 Ch. T

Agiient Spectrum Analyzar - Swept SA
o AL f ;A ENGE) ALY
Marker 1 2.155000000000 GHz Avg Type: Pwr{RMS)
PNO: far Ly 1rig:Free Run Avg|Hold: 241100
IFGain:Low FAtten: 12 dB

%3423 P Now 28, 2011

Marker Function

Vikr1 2
Ref Offset 42.5 dB MKr1

Ref 40.00 dBm

Band/Interval
Power

Band/Interval
Density

Marker
Function Off

Center 2.155000GHz ~ span2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 2.00 s (1001 pts)
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.3.11 Carrier Conf. =20+20M (30W+30W)

23111 Ch.B

Agtient Spectrum Analyzar - Swept SA
}‘ RL RE 7 Y EA N 1 [ =) id- 92 :»c'“j;-,,;,.- 2011
Marker 1 2.110000000000 GHz Avg Type: Pwr{RMS) L
PNO: far o Trig:Free Run Avg|Hold: 18/100
. -
IFGain:Low Atten; 8 dB

Marker Function

Ref Offset 42.5 dB Mkr1 2 H 0
Ref 40.00 dBm -28

Band/interval
Power

Band/Interval
Density

Marker
Function Off

Center 2110000GHz __ Span2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 2.00 s (1001 pts)

STATUS
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S'& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
23112 Ch. T

Agiient Spectrum Analyzar - Swept SA

040231 PMNow 28, 2011

Avg Type: Pwr{RMS)

PNO: Far Ly 1rig:Free Run Avg|Hold:>100/100 X
IFGain:Low Atten: 8 dB = Select Trace

Ref Offset 42.5 dB MKkr1 2. 7_ :55 “i: C {z Trace 1
Ref 40.00 dBm -28.17

Center 2155000GHz  Span2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 2.00 s (1001 pts)

msa i Alignment Completed STATUS
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.4 Test Mode = CDMA&LTE
2.4.1 Carrier Conf. =1C+1L_5M (30W+30W)

2411 Ch.B

Agitent Spectrum Analyzar - Swept SA
) ; A ) IPARTIOL  J5:24:36 PMOac 06, 2011
Avg Type: Pwr{RMS) ]
PNO: Far Ly Trig: Free Run b
IFGain:Low Atten: 14 dB = Select Trace
>

Ref Offset 42.5 dB VIKT Trace 1
Ref 45.00 dBm

Clear Write

‘ I B —'
l e —r
| PRRPTORSA o S ey SR Pae W

L-w-u,-—"”l”

Center 2110000GHz __ Span2.000 MHz
#Res BW 51 kHz #VBW 300 kHz* #Sweep 5.00 s (1001 pts)
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&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2412 Ch.T

Agitent Spectrum Analyzer - Swept SA
o AL j 2 i — R— =
Marker 1 2.155000000000 GHz Avg Type: Pwr{RMS) Marker Function
PNO: far Ly 1rig:Free Run

IFGain:Low Atten; 10 dB 6

Ref Offset 42.5 dB Mk r‘L ‘2 QI q* _G :»
Ref 42.00 dBm -30.95 ¢

Band/Interval
Power

Band/Interval
Density

Marker
Function Off

Center 2.155000GHz  Span2.000MHz
#Res BW 51 kHz #VBW 300 kHz* #Sweep 5.00 s (1001 pts)

STATUS
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.4.2 Carrier Conf. = 1C+1L_10M (30W+30W)

2421 Ch.B

Agiient Spectrum Analyzar - Swept SA
RL P ’ 4 NeE \L | RT1a)
arker 1 2.110000000000 GHz Avg Type: Pwr{RMS)
PNO: Far ! Trig: Free Run
IFGain:Low Atten; 18 dB

} 1 12291 PMDac 06, 2011
M Marker Function

Ref Offset 42.5 dB
Ref 50.00 dBm

Band/Interval
Power

Band/Interval
Density

Marker
Function Off

1 J
0 i’

L G T, L W

| SUSSESEISRY | SRSt 1 Sy PES ISEPSS HSUD 1

Center 2110000GHz  Span2.000MHz
#Res BW 100 kHz #VBW 470 kHz* #Sweep 5.00 s (1001 pts)
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&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2422 Ch.T

Agitent Spectrum Analyzar - Swept SA

o AL } e NEEE o IPARTIAL D4:47:26 PMDex 06, 2011
Marker 1 2.155000000000 GHz Avg Type: Pwr{RMS) ace

PNO: far Ly 1rig:Free Run e

IFGain:Low Atten; 8 dB

Marker Function

Ref Offset 42.5 dB
Ref 40.00 dBm

Band/Interval
Power

Band/Interval
Density

Marker
Function Off

Span 2.000 MHz
#Res BW 100 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)

Center 2.155000 GHz
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.4.3 Carrier Conf. = 1C+1L_15M (30W+30W)

2431 Ch.B

Agtient Spectrum Analyzar - Swept SA

}  RL [T: 7 3 NEE Ik \l. JPARTIAL
Marker 1 2.110976000000 GHz Avg Type: Pwr{RMS)
PNO: far Ly 1rig:Free Run Avgl|Hold: 41100
IFGain:Low Atten; 18 dB

D4: 14085 PMDac 06, 2011

Marker Function

R Mkr1 2.11
ef Offset 425 dB A > g dehe
Ref 50.00 dBm -30.246 dBm

Band/interval
Power

Band/Interval
Density

Marker
Function Off

‘ - Aty et e’
R B T T e e e B e

|
|

Center 2.110000GHz T span2.000 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 5.00 s (1001 pts)

STATUS
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sw RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2432 Ch.T

Agitent Spectrum Analyzar - Swept SA

AL 5 03:42:%4 PV Dac 06, 2011

L F { NEEEXT ;l} IPARTLAL '

RBW 150 kHz Avg Type: Pwr{RMS) TRACE

PNO: Far ly! Trig: Free Run VPE
IFGain:Low Atten: 18 dB

Ref Offset 42.5 dB
Ref 50.00 dBm

RBW Control
[Gaussian 3 dB]

B R R S . |

Center 2.155000 GHz Span 2.000 MHz
#Res BW 150 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)

MsG STATUS
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.4.4 Carrier Conf. = 1C+1L_20M (30W+30W)

2441 Ch.B

Agiient Spectrum Analyzar - Swept SA

£ NEEE A I e 3
Time 5.00s Avg Type: Pwr{RMS)
PNO: Far Ly 1rig:Free Run Avgl|Held: 31100
IFGain:Low Atten; 18 dB

02 32:43 PMDac 06, 2011

Sweep/Control

Ref Offset 42.5 dB
Ref 50.00 dBm

’ bt
(I e P Voo T S S U SR R S s N

Center 2.110000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)

MSG STATUS
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&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2442 Ch.T

Agitent Spectrum Analyzer - Swept SA

e : - pock & IFARTIA 012:59:0 PMDec 06, 2011 e » "

Marker 1 2.155000000000 GHz Avg Type: Pwr{RMS) Toace Ao FURCoR
PNO: far Ly 1rig:Free Run .

IFGain:Low Atten; 18 dB o

Vikr1 2
Ref Offset 42.5 dB MKr1

Ref 50.00 dBm

Band/Interval
Power

Band/Interval
Density

Marker
Function Off

Center 2.155000GHz  Span2.000MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.45 Carrier Conf. = 1C+1L_20M (20W+40W)

2451 Ch.B

Agiient Spectrum Analyzar - Swept SA

T RE T NEE T o IPARTIAL 105424 AM Dac07, 2011 F
Center Freq 2.110000000 GHz Avg Type: Pwr{RMS) et
PNO: far 1y Trig:Free Run Avg|Hold: 61100

IFGain:Low ™ Atten; 18 4B
MKkr1 2.110 0

Ref Offset 42.5 dB
Ref 50.00 dBm

Center 2110000 GHz ~Span 2.000 MHz

#Res BW 200 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)
wsa i File <EDGE-1C11.20.STATE> recalled STATUS |
Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 88 of 183

Copyright © Huawei Technologies Co., Ltd.



S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2452 Ch.T

Agiient Spectrum Analyzar - Swept SA

A

- : i NEEE 2 IPARTIAL
Center Freq 2.155000000 GHz Avg Type: Pwr{RMS)
PNO: far Ly 1rig:Free Run
IFGain:Low Atten; 18 dB

104956 AM Dac07, 2011

Frequency

VIkr1 2.155 0
Ref Offset 42,5 dB Mkr1 2.155 0

Ref 50.00 dBm -28

‘ "
N

e e U T NS N BN,

Center 2.155000 GHz ——oReT ~ Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)
50 i File <EDGE-1C1L.20-T.STATE> recalled STATUS |

=
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.4.6 Carrier Conf. = 1C+1L_20M (40W+20W)

246.1 Ch.B

Agitent Spectrum Analyzar - Swept SA
B AL HE

Center Freq 2.110000000 GHz Avg Type: Pwr{RMS)
PNO: far 1 Trig:Free Run

IFGain-Low — Atten: 18 dB - Select Trace

Ref Offset 42.5 dB Mkr1 2.110 GH2 Trace 1
Ref 50.00 dBm c

12:16:13 PMDec 07, 2011

Clear Write

1

) IS et s = P

| B

IDE ) 1O SR M

Center 2110000GHz  Span2.000MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)
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S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2462 Ch.T

Agtient Spectrum Analyzar - Swept SA

nE y. ) 12:12:532 PMDec 07, 2011

. " W N e : — '
Center Freq 2.155000000 GHz Avg Type: Pwr{RMS) TRACE Frequency
PNO: far Ly 1rig:Free Run TViE

IFGain:Low Atten; 18 dB

Ref Offset 42.5 dB
Ref 50.00 dBm

Center 2.155000 GHz e I " Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)
w56 i File <EDGE-1C1L20-T.STATE> recalled STATUS |
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.4.7 Carrier Conf. = 2C+1L_20M (2*20W+40W)

2471 Ch.B

Agiient Spectrum Analyzar - Swept SA
B AL HE . A NEF & A IPARTIAL
Span 2.00000000 MHz Avg Type: Pwr{RMS) ‘ Span
PNO: Far Ly 1rig:Free Run
IFGain:Low Atten; 18 dB

Span
1T ~ ™ I’\

Ref Offset 425 dB Mkr1 2.1 7,}-‘1 MBSlel] 200000000 MHz

Ref 50.00 dBm -31.89 dt

1

| I 3 P L B Ty e s

Center 2.110000 GHz I - “Span 2.000 MHz [

#Res BW 200 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)
MSG ".TAT'.F.
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S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2472 Ch.T

Agiient Spectrum Analyzar - Swept SA
S R g NEE A IPARTLAL 012:56;449 PMDec 07, 2011
Center Freq 2.155000000 GHz Avg Type: Pwr{RMS) TRACE
PNO: far 1 Trig:Free Run TVPE
- -
IFGain:Low Atten; 18 dB

Frequency

Ref Offset 42.5 dB
Ref 50.00 dBm

. @
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.4.8 Carrier Conf. = 3C+1L_20M (3*15W+15W)
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PNO: far 1 Trig:Free Run Avg|Hold: 31100
- .
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Ref Offset 42.5 dB
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/

1 ,
b e e dad bl L) il

Center 2.110000 GHz R ~Span 2.000 MHz

#Res BW 200 kHz #VBW 620 kHz* #Sweep 5.00 s (1001 pts)
wsa i File <EDGE-1C11.20.STATE> recalled STATUS |
Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 94 of 183

Copyright © Huawei Technologies Co., Ltd.



S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2482 Ch.T
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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2491 Ch.B

Agtient Spectrum Analyzar - Swept SA
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S'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2492 Ch.T
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